Permit Fact Sheet

General Information

Permit Number:

WI-0036021-08-0

Permittee Name:

Fontana Walworth Water Pollution Control Commission

Address:

N840 Chilson Road

City/State/Zip:

Walworth, WI 53184-0850

Discharge Location:

Effluent channel that flows into the Piscasaw Creek

Receiving Water:

Piscasaw Creek (Piscasaw Creek Watershed, Kishwaukee River Basin) in Walworth County

StreamFlow (Q7,10):

7-Q10 =0.57 cfs (cubic feet per second)
7-Q2 =1.09 cfs
90-Q10 =0.93 cfs

Stream Warm water sport fish community, non-public water supply
Classification:
Discharge Type: Existing, continuous
Design Flow(s) Daily Maximum NA
Weekly Maximum 3.68 MGD
Monthly Maximum NA
Annual Average 1.774 MGD

Significant Industrial
Loading?

Kikkoman, USG Interiors Inc. (gypsum board), Iseli Co, Onvoy - Division of Badger Plug Co.,
Dalco Metals, Max Pax LLC, Novares (previously "Miniature Precision Components"), and Poly-
Flex Inc.

Operator at Proper
Grade?

Yes. Doug York, OIC, is advanced certified in all plant’s subclasses. Fontana-Walworth is an
advanced plant in A1, B, C, D, P & SS. Cayla Renwick is the OIC for L subclass.

Approved
Pretreatment
Program?

N/A

Facility Description

Fontana Walworth Water Pollution Control Commission operates a 1.774 million gallon per day (MGD) design flow
activated sludge wastewater treatment facility that serves the Village of Fontana, the Village of Walworth, and several
industries. Treatment consists of screening, extended aeration (oxidation ditch), final clarification, ultraviolet disinfection
(seasonally), and cascade aeration before it is discharged to the Piscasaw Creek. Waste activated sludge is concentrated in
a gravity thickening tank and stored in two sludge storage tanks with propeller style mixers. Liquid sludge is being land
applied by injection onto Department approved agricultural fields. Approximately 225 US tons of liquid sludge is

generated annually.

Substantial Compliance Determination

Enforcement During Last Permit:

Page 1 of 16




The Department issued a notice of noncompliance on November 22, 2023 for exceeding weekly average effluent limits
for chloride and not implementing all chloride source reduction measures. The department received the requested
materials on December 21, 2023, January 19, 2024, and February 21, 2024.

After a desk top review of discharge monitoring reports, CMARs, land application reports, compliance schedule items,
and a site visit on June 1, 2023 completed by Nick Lent, DNR Wastewater Engineer, this facility has been found to be in
substantial compliance with their current permit, WI-0036021-07-0.

Sample Point Designation

Sample | Discharge Flow, Units, and Sample Point Location, Waste Type/Sample Contents and
Point Averaging Period Treatment Description (as applicable)

Number

701 1.26 MGD (1/1/2019 — 5/31/2023) | INFLUENT: 24-hour flow proportional composite sampler intake

located in the influent channel downstream of the bar screen in the
screening building. Sidestream or recycled flows not included in
influent samples.

001 1.25 MGD (1/1/2019 — 5/31/2023) | EFFLUENT: 24-hour flow proportional composite sampler intake
located upstream of ultraviolet (UV) light disinfection system. Grab
samples and composite samples for whole effluent toxicity (WET)
testing shall be collected downstream of UV light disinfection,
following cascade aeration.

002 225 U.S tons (Permit Reissuance SLUDGE: Class B, gravity thickened liquid sludge. Sample
Application) collected after mixing at the end pipe off the storage tank.
104 N/A FIELD BLANK: collect total recoverable mercury field blanks

using standard sampling handling procedures.

1 Influent — Monitoring Requirements

Sample Point Number: 701- INFLUENT TO PLANT

Monitoring Requirements and Limitations
Parameter Limit Type Limit and Sample Sample Notes
Units Frequency | Type

Flow Rate MGD Daily Continuous
BODS, Total mg/L 4/Week 24-Hr Flow

Prop Comp
Suspended Solids, mg/L 4/Week 24-Hr Flow
Total Prop Comp
Mercury, Total ng/L Quarterly 24-Hr Flow | See 'Mercury Monitoring'
Recoverable Prop Comp | permit section.

Changes from Previous Permit:

Page 2 of 16



Influent monitoring requirements were re-evaluated for the proposed permit term and TSS and BODs sampling frequency
was decreased. The proposed monitoring requirements for these parameters (TSS and BOD:) is reduced from 5x/week to
4x/week based upon the continuation of a strong compliance history and a lack of limit violations during the current
permit term.

Explanation of Limits and Monitoring Requirements

BOD:s and Total Suspended Solids (TSS): Monitoring of influent flow, BODS5 and total suspended solids (TSS) is
required by s. NR 210.04(2), Wis. Adm. Code, to assess wastewater strengths and volumes and to demonstrate the percent
removal requirement for BODs and TSS in s. NR 210.05(1)(a) and (b), Wis. Adm. Code, and in the Standard
Requirements section of the permit.

Mercury, Total Recoverable: Mercury monitoring is included in the proposed permit pursuant to s. NR 106.145, Wis.
Adm. Code. Required field blanks for Mercury monitoring per ss. NR 106.145(9) and (10), Wis. Adm. Code,

requirements. The permittee shall collect a mercury field blank for each set of mercury samples (a set of samples may
include a combination of influent, effluent or other samples all collected on the same day).

2 Inplant - Monitoring and Limitations

Sample Point Number: 104- Field Blanks

Monitoring Requirements and Limitations

Parameter Limit Type Limit and Sample Sample Notes

Units Frequency | Type
Mercury, Total ng/L Quarterly Blank See 'Mercury Monitoring'
Recoverable permit section.

Changes from Previous Permit:

Inplant monitoring requirements were re-evaluated for the proposed permit term and no changes were made from the

previous permit.

Explanation of Limits and Monitoring Requirements

Mercury, Total Recoverable: Mercury monitoring is included in the proposed permit pursuant to s. NR 106.145, Wis.

Adm. Code. Required field blanks for Mercury monitoring per ss. NR 106.145(9) and (10), Wis. Adm. Code,
requirements. The permittee shall collect a mercury field blank for each set of mercury samples (a set of samples may
include a combination of influent, effluent or other samples all collected on the same day).

3 Surface Water - Monitoring and Limitations

Sample Point Number: 001- EFFLUENT TO PISCASAW CREEK

Monitoring Requirements and Limitations
Parameter Limit Type Limit and Sample Sample Notes
Units Frequency | Type
Flow Rate MGD Continuous | Continuous
BODS, Total Weekly Avg 10 mg/L 4/Week 24-Hr Flow | Effective in October -
Prop Comp | April.

Page 3 of 16




Monitoring Requirements and Limitations

Parameter Limit Type Limit and Sample Sample Notes
Units Frequency | Type

BODS, Total Weekly Avg 8.8 mg/L 4/Week 24-Hr Flow | Effective in May.
Prop Comp

BODS, Total Weekly Avg 7.3 mg/L 4/Week 24-Hr Flow | Effective in June.
Prop Comp

BODS, Total Weekly Avg 7.2 mg/L 4/Week 24-Hr Flow | Effective in July - August.
Prop Comp

BODS, Total Weekly Avg 7.9 mg/L 4/Week 24-Hr Flow | Effective in September.
Prop Comp

BODS, Total Monthly Avg | 10 mg/L 4/Week 24-Hr Flow | Effective in October -
Prop Comp | April.

BODS, Total Monthly Avg | 8.8 mg/L 4/Week 24-Hr Flow | Effective in May.
Prop Comp

BODS, Total Monthly Avg | 7.3 mg/L 4/Week 24-Hr Flow | Effective in June.
Prop Comp

BODS, Total Monthly Avg | 7.2 mg/L 4/Week 24-Hr Flow | Effective in July - August.
Prop Comp

BODS, Total Monthly Avg | 7.9 mg/L 4/Week 24-Hr Flow | Effective in September.
Prop Comp

Suspended Solids, Monthly Avg | 10 mg/L 4/Week 24-Hr Comp

Total

Suspended Solids, Weekly Avg 10 mg/L 4/Week 24-Hr Comp

Total

pH Field Daily Min 6.0 su 5/Week Grab

pH Field Daily Max 9.0 su 5/Week Grab

Dissolved Oxygen Daily Min 7.0 mg/L 5/Week Grab

E. coli Geometric 126 #/100 ml | 2/Week Grab Limit effective May

Mean - through September
Monthly annually.

E. coli % Exceedance | 10 Percent Monthly Calculated Limit effective May
[...]
Monitoring Frequency | 1x yearly 1x yearly
(from Checklist):

Yes
.. S
Limit Required? No Limit= 1.2 TU,
9

TRE Recommended? No No

(from Checklist)

e After consideration of the guidance provided in the Department's WET Program Guidance Document
(2022) and other information described above, annual acute and chronic WET tests are recommended
in the reissued permit. Tests should be done in rotating quarters to collect seasonal information about
this discharge. WET testing should continue after the permit expiration date (until the permit is

reissued).

e According to the requirements specified in s. NR 106.08, Wis. Adm. Code, a chronic WET limit is
required. The chronic WET limit shall be expressed as 1.2 TUc as a monthly average in the

Page 19 of 22

Fontana Walworth Wastewater Treatment Facility




Attachment #1
effluent limits table of the permit.
A minimum of annual chronic monitoring is required because a chronic WET limit is required. Federal
regulations in 40 CFR Part 122.44(i) require that monitoring occur at least once per year when a limit is
present.
A minimum of annual chronic monitoring is recommended because Fontana Walworth is a major
municipal discharger with a design flow greater than 1.0 MGD. Federal regulations at 40 CFR Part
122.21(j) require at least 4 acute and chronic WET tests with each permit application on samples
collected since the previous reissuance.

Page 20 of 22
Fontana Walworth Wastewater Treatment Facility



Attachment #2

Legend

. .
Fontana Walworth's Outfall Location .
Results
A Clearly Mests
A May Mest
May Excead
Clearly Excesds
A Irsul Dala. Prefim Resul-Clearly
Meste
& Iresul Data: Preim Resul-May
Mest
Imsuf Data: Prefim Fesut-uay
Excesd

A I;suf Data: Praim Resut-Clearly
Exceads

Iresuf Dietlar. Oniby 1 vafuerSidDes
= 00; cannot run stets

A Surface Water Outfalls

Notes

20 a 1.00 2.0 Miles DISCLAIMER: The informatian shown an these maps has been abtained fram various Notioscale
o ] aources, and are of varying age, reliahility and resolution. These maps are not intended to be v
used for navigation, nor are these maps an authoritative source of information about legal land
.ownership or public aceess, No warranty, axpressed or implied, is made regarding accuracy
N . applicability for o particular use, completeness, or legality of the information depicted on this
NAD_1983_HARN_Wisconsin_TM 1:63,360 /map. For mare information, see the DNR Legal Notices web page: hitp://rdnewgoviegal

Page 21 of 22
Fontana Walworth Wastewater Treatment Facility



Attachment #3

Temperature limits for receiving waters with unidirectional flow
(calculation using default ambient temperature data)

- Tem Flow
Facility: Fontana Walworth 7-Q10: 0.57 | cfs Da te[s) Dates
QOutfall(s): | 001 Dilution: 100% Start: 01/01/22 01/01/19
Date Prepared: 6/22/2023 f: 0 End: 12/31/22 05/31/23
Design Flow (Qe): 1.77 | MGD Stream type: | small warm water sport or forage fish ':C'LI
Storm Sewer Dist. 0| ft Qs:Qe ratio: 02 :1
Calculation Needed? YES
. o ' Representative Representative Calculated Effluent
Water Quality Criteria Receiving Highest Effluent Flow Highest Monthly Limit
Water Rate (Qe) Effluent Temperature
Sub- 1;12:2/ 7—de1y Dgily . Weekly Da.tily
Month Ta Lethal Acute (Qs) Rolling  Maximum ¢ Weekly Deuly Average  Maximum
(default) WQC wQC Average Flow Rate Average Maximum Efﬂuept Efﬂuept
(Qesl) (Qea) Limitation Limitation
(°F) (°F) (°F) (cfs) (MGD)  (MGD) (°F) (°F) (°F) (°F)
JAN 33 49 76 0.69 1.455 1.706 0 41 45 54 87
FEB 34 50 76 0.71 1.542 2.289 0 43 44 55 84
MAR 38 52 77 0.71 1.851 2.410 0 52 53 55 84
APR 48 55 79 0.88 1.728 3.191 0 55 57 57 85
MAY 58 65 82 1.11 2.100 2.656 0 65 67 67 88
JUN 66 76 84 1.07 1.689 2.282 0 74 77 80 89
JUL 69 81 85 0.92 1.967 2.179 0 74 76 85 89
AUG 67 81 84 0.77 1.562 2.193 0 74 76 85 88
SEP 60 73 82 0.65 2.597 3.860 0 72 75 75 84
OCT 50 61 80 0.81 2.057 3.040 0 65 66 64 85
NOV 40 49 77 0.79 1.494 1.680 0 60 62 52 88
DEC 35 49 76 0.69 1.398 1.908 0 50 51 53 86

Page 22 of 22

Fontana Walworth Wastewater Treatment Facility




Report for
Fontana-Walworth
Water Pollution Control Commission

Water Pollution Control Facilities
Walworth, Wisconsin

Water Quality Trading Plan

S,/ BRADLEYVJ. 42
=i  LAKE YE
Zi o pa2278  HEE
=% MADISON -"iéfJ =

A, WS

Prepared by:

STRAND ASSOCIATES, INC.®
910 West Wingra Drive
Madison, WI 53715
www.strand.com

January 2024
Revised May 2024 q A‘
: foi . §

STRAND
ASSOCIATES®

Excellence in Engineering™



TABLE OF CONTENTS

Page No.
or Following
WATER QUALITY TRADING PLAN
Background INfOrMation ...............eeeeee 1
Water Quality Trading (WQT ..o 2
Conclusions, Recommendations, and TIiMeliNe..........c.ouoviuiiiiiiiiii e 25
TABLES

Table 1 WPDES Permit Phosphorus Effluent Limits............cccccvieiiiiiiiinieiiin. 1
Table 2 WPCF Design Flows and Loadings ..........ccuvvviiiiiiiiiiiiiiiiiiiiiieiieeeeeiiviiiiieas 2
Table 3 Conceptual Wet Detention Pond Design Details............ccccooiiiiiiiiiiiiiinnnes 5
Table 4 (©7 o] o 31 w0 = 110 ] 1< USRS 6
Table 5 Farming Practices for EQCh Crop............uuuuueiiiiiiiiiiiiiiiiiiiiiiiiieieieiiiiesiennenns 6
Table 6 Bench Scale Testing RESUIS.........cccoooiiiiiiiiiiic e, 9
Table 7 Annual Soil Loss on FWWPCC-Owner Land............ccoovvvvveviiiiiieiieeeeeeeeee. 15
Table 8 Annual Phosphorus Index on FWWPCC-Owned Land .............cccccuuene.e... 16
Table 9 Soil Phosphorus Concentrations ............cccooeiiiiiiiiiiiiiiiee e 17
Table 10 North Drainage Basin Wet Detention Pond WQT Credits Generated with

A 2.0Trade RatiO......ccooiiiiieiee e 18
Table 11 FWWPCC-Owned Land Modifications WQT Credits Generated with a

1.5 0r2.0 Trade Ratio....ccuuuiii e 19
Table 11A FWWPCC-Owned Land Modifications WQT Credits Generated for

Fields 3-1N and 3-1S with @ 2.0 Trade Ratio............cccceeeiiiciiiiiiiiiiines 19
Table 11B FWWPCC-Owned Land Modifications WQT Credits for Fields with a

1.5 Trade Ratio ..o 20
Table 12 Summary of WQT Annual Credits Generated and Resulting TP Effluent

Target Concentrations.........cooooee i 21

FIGURES

Figure 1 WPCF Process SchematiC ............ccooeeiiiiiiiiiiiice e, 2
Figure 2 [T oz= 1 1T0] a1 1Y F= o J PPN 4
Figure 3 Treated Wastewater Effluent Mixing with Stormwater............................... 8
Figure 4 North Drainage Basin TP Settling ReSUltS .............uuuiiiiiiiiiiiiis 10
Figure 5 North Drainage Basin TSS Settling Results..............ccoiiiiiiiiiiiiiiiiiiiiiis 11
Figure 6 South Drainage Basin TP Settling Results............cccoooiiiiiiiiiiiiis 11
Figure 7 South Drainage Basin TSS Settling Results ...........ccccooiiiiiiiiiiiiiiiis 12
Figure 8 Commission-Owned Land Proposed Erosion Control

Best Management PractiCes........ ... 14



Figure 9 Effluent TP Concentration for 2012 and 2013 During Chemical

Phosphorus Removal Pilot TEStiNG...........uvviiiiiiiiiiiiiiiiiiiiiieeeeeeeeeeeeeiee 22

Figure 10 Effluent TP Concentrations from 2012 10 2023 .............uuuiimiiiees 23

Figure 11 Effluent Flow Rate from 2012 10 2023 ..........uuuiiiiiiiiiiii 23

Figure 12 Effluent TP Mass from 2012 10 2023 ........ooveiiiiiiiiiiiiiiiiiiiieeeeeeeeeeeeeeeeeeeeeees 24
APPENDICES

APPENDIX A-NORTH DRAINAGE BASIN FIGURES AND SNAPPLUS MODELING OUTPUT

APPENDIX B-SOUTH DRAINAGE BASIN FIGURES AND SNAPPLUS MODELING OUTPUT

APPENDIX C-COMMISSION-OWNED LAND FIGURE AND SNAPPLUS MODELING OUTPUT

APPENDIX D—-BENCH SCALE TESTING OF STORMWATER SAMPLES

APPENDIX E-NOTICE OF INTENT TO CONDUCT WATER QUALITY TRADING

APPENDIX F-WATER QUALITY TRADING CHECKLIST (FORM 3400-208)

APPENDIX G-WATER QUALITY TRADING MANAGEMENT PRACTICE REGISTRATION
FORMS (NOT COMPLETED)

APPENDIX H-SURFACE WATER DATA REVIEWER MAP

APPENDIX I-P8 MODEL OUTPUT

APPENDIX J-NUTRIENT MANAGEMENT PLAN FOR FWWPCC-OWNED LAND



Fontana-Walworth Water Pollution Control Commission
Water Pollution Control Facilites
Village of Walworth, Wisconsin Water Quality Trading Plan

BACKGROUND INFORMATION

A. Purpose of Plan

This updated Water Quality Trading Plan (Plan) was prepared as required to meet the compliance
schedule for stringent total phosphorus (TP) effluent limits in the Fontana-Walworth Water Pollution
Control Commission’'s (FWWPCC) Wisconsin Pollutant Discharge Elimination System (WPDES)
permit (WI-0036021-07-0). The initial Plan was submitted to the Wisconsin Department of Natural
Resources (WDNR) on February 16, 2018, and subsequently approved.

B. Facility Processes and Operations

The Fontana-Walworth Water Pollution Control Facility (WPCF) serves the Village of Walworth, the
Village of Fontana-on-Geneva Lake, and Kikkoman Foods, Inc. located in the Town of Walworth. The
WPCF is an advanced secondary system providing treatment of domestic and industrial wastewater.
The treated final effluent from this WPCF is discharged into a drainage ditch where it flows
approximately 500 feet and discharges into the Piscasaw Creek.

The WPCF currently uses the approved Plan in combination with chemical phosphorus removal (CPR)
to meet its effluent TP limits. The WPCF phosphorus water quality-based effluent TP limits (WQBELSs)
for TP include 0.075 milligrams per liter (mg/L) (6-month average) and 0.225 mg/L (monthly average).
These WQBELS are presented in Table 1.

Total Phosphorus
Concentration
Limit (mg/L)
Current WQBELs
6-Month Average' 0.075
Monthly Average 0.225

"Averaging periods are January to June and July to December.

Table 1 WPDES Permit Phosphorus Effluent Limits

A process schematic of the WPCF is provided in Figure 1. The WPCF design flows and loadings are
provided in Table 2.

Prepared by Strand Associates, Inc.® 1
R:\MAD\Documents\Reports\Archive\2024\Fontana-Walworth\FWWPCC WQTP.1179.310.bjl.aug\Report\Report.docx\051024



Fontana-Walworth Water Pollution Control Commission
Water Pollution Control Facilites
Village of Walworth, Wisconsin Water Quality Trading Plan

Ferric Chloride Polymer
(Chemical P Removal) Y
UV Disinfection

1.77 MGD Design| RW Mechanical Bar Pl Influent Ftumpmg Pl Oxidation Ditch ML Final Clarifier SE and Post FE
Average Flow Screen Station " Creek
Aeration
Screenings

ABBREVIATIONS RAS
Decant Water DEC WAS
Final Effluent FE
Mixed Liquor ML SPNT
Plant Influent Pl
Raw Wastewater RW
Return Activated Sludge RAS Screenings
Secondary Effluent SE Disposal Decant Tank MEAMAN Sludge Storage Land Application
Supernatant SPNT (Landfill
Thickened WAS TWAS
Waste Activated Sludge  WAS

Figure 1 WPCF Process Schematic

Design Flows (MGD)

Average Day 1.77
Peak Month 2.64
Peak Hour 6.33

Design Average Influent Loadings (Ib/day)
BODs 2,467
TSS 2,970

Peak Monthly Average Influent Loadings (Ib/day)

BODs 4,271
TSS 5,061
Ammonia Nitrogen 353
TP 165

BODs=five-day biochemical oxygen demand
TSS=total suspended solids

MGD=million gallons per day
Ib/day=pounds per day

Table 2 WPCF Design Flows and Loadings

WATER QUALITY TRADING (WQT)
A. Overview
Given the considerable costs associated with advanced wastewater treatment technologies to meet

stringent TP effluent limits as documented in the April 28, 2017, Final Compliance Alternatives Plan, the
FWWPCC established WQT for meeting these stringent limits while continuing to operate the existing

Prepared by Strand Associates, Inc.® 2
R:\MAD\Documents\Reports\Archive\2024\Fontana-Walworth\FWWPCC WQTP.1179.310.bjl.aug\Report\Report.docx\051024



Fontana-Walworth Water Pollution Control Commission
Water Pollution Control Facilites
Village of Walworth, Wisconsin Water Quality Trading Plan

CPR system at the WPCF. The two WDNR-approved water quality trades are described in the
following, along with a potential future trade that may be pursued (but not part of this 5-year Plan).

B. Water Quality Trade No. 1-WDNR-Approved North Drainage Basin Wet Detention Ponds

1. North Drainage Basin Wet Detention Basin Trading Description

The north drainage basin drains from northwest to the southeast through a grassed waterway,
enters FWWPCC property, and drains east on the north end of two wet detention
(sedimentation) ponds. Stormwater running in this ditch is captured by the Influent Flow
Structure that includes a grit removal forebay to reduce heavier solids from entering the wet
detention basins. The entering stormwater is then flow-metered and sampled, and a coagulant
is added to the stormwater to enhance TP removal. The stormwater then flows through the two
wet detention basins operating in series for settling of solids and removal of TP. The treated
stormwater is then discharged into the Effluent Flow Structure where it is again flow-metered
and sampled before discharging to a ditch which flows to the adjacent Piscasaw Creek.

2. Future South Drainage Basin Description/Trading Concept

The south basin also drains from the northwest to the southeast, crosses Chilson Road near the
WPCF driveway, enters FWWPCC property and flows on the south side of the driveway in an
open ditch to the east until it reaches Piscasaw Creek. This ditch also receives treated
WPCF effluent and conveys it to Piscasaw Creek.

The south basin water quality trading concept generally involves identification of the annual
TP load that will runoff, directing this load into a new wet detention basin located on
FWWPCC property, and discharging the treated stormwater back into the ditch where it will
continue on to the Piscasaw Creek.

A small enclosure would be located near the south basin receiving box to house coagulant
storage and chemical metering pumps to meter coagulant into the stormwater for enhanced TP
removal. An asphalt driveway would be necessary for accessing the new enclosure. Additional
site improvement costs are included with the new wet detention basin, including fencing, a
structure to assist in periodic sludge removal, and other items.

The WPCF, portions of the north and south drainage basins, and the wet detention ponds are
generally shown in Figure 2. Additionally, a supplemental surface water data viewer map
showing the WPCF outfall and the north drain basin wet detention pond outfall to
Piscasaw Creek is included in Appendix H.

Prepared by Strand Associates, Inc.® 3
R:\MAD\Documents\Reports\Archive\2024\Fontana-Walworth\FWWPCC WQTP.1179.310.bjl.aug\Report\Report.docx\051024



Fontana-Walworth Water Pollution Control Commission
Water Pollution Control Facilites

Village of Walworth, Wisconsin Water Quality Trading Plan

North Drainage Basin e /
r-a"}\f"!.'
s%
L
Fontana/Wahworth.. T P . s
Wastewater Traam%hg' o o | Morth Pond:
A [ 7
rd MER T East =
South 2| n | |‘f1 3 e Cell 7
Drainage ;-:‘ o J' :
Basin &) LR
Sl
Ty Pl
'____-'i;;_ g \E ; Ir 5 i )
Area Outlet Ly W™ s
_— T, ™ 3 " T
1 | South Eﬂ:ia.thg Swale ‘E—-; » l-." )
f Pond S
! i
I —
0 250 00 1,000 Feat
L L J
7]
Figure 2 Location Map

3. Drainage Basin Modeling Approach Using SnapPlus and P8 Models for Wet Detention
Ponds

A two-step modeling process was conducted, based on feedback from WDNR staff, to estimate
the phosphorus removal potential of wet detention ponds used for stormwater treatment on
FWWPCC land. The first step of the evaluation involved development of a SnapPlus model to
calculate the approximate TP runoff from farm fields from both drainage basins based on local
tillage, nutrient application, and cropping practices. The second step of the evaluation involved
development of a P8 model to estimate the potential TP reduction achieved by routing the
stormwater flow through the wet detention ponds for treatment.

The design details for both the north and south wet detention ponds are summarized in Table 3.

Prepared by Strand Associates, Inc.® 4
R:\MAD\Documents\Reports\Archive\2024\Fontana-Walworth\FWWPCC WQTP.1179.310.bjl.aug\Report\Report.docx\051024



Fontana-Walworth Water Pollution Control Commission
Water Pollution Control Facilites

Village of Walworth, Wisconsin Water Quality Trading Plan

Permanent | Temporary Permanent | Temporary Total
Storage Storage | Bottom Storage Storage Storage
Drainage Area Area Area Volume Volume Volume
Basin Pond (acres) (acres) (acres) (ac-ft) (ac-ft) (ac-ft)
North East Cell 5.35 5.77 4.66 25.00 16.67 41.68